Weber Modular Display Accessories
Installation Guide

METAL BOTTOM SHELF / 1 PCS

< 7

( METAL | METAL PROFILE
LEFT & RIGHT / 1 SET.

—\
-

HEADER PROFILE
LEFT & RIGHT / 1 SET.

WOODEN UPPER
SHELF /1 PCS

METAL MIDDLE
SHELF /1 PCS

PRINTED SIDE PANNELS / 2 PCS

WOODEN HEADER /1 PCS

LOADING BARS LABELS /3 PCS

HOOKS




N\
% \

d

10 pcs.
M6X15
BACK CONNECTOR

N

9
16 pcs.

BLACK CLIPS

b C
12 pcs. 2 pcs.
M6X40 3,5x9,5

@ f
4 pcs. 1 pcs.
PINGO FEET M6 NUT
FOR BACK CONNECTOR
%/
K
v
h i
1 pcs. 1 pcs.
BACK CONNECTOR M5 ALLEN KEY

k

2 pcs.
STOPPERS

n\

n o
2 pcs. 1 pcs.
GUARDRAILS LOADING BARS
p q
6 pcs. 3 pcs.
HOOKS LABELS TO BE GLUED ON SHELVES



bUGT' =

IMPORTANT pour l'installation!
IMPORTANT for installation!
WICHTIG fur die Installation!

Scan the QR Code for the manual and video instructions
Scannez le QR Code pour la notice et instructions vidéo N
Scannen Sie den QR-Code nach Handbuch- und Videoanweisungen

- un probléme ? visitez help-instore.com
- a problem ? visit help-instore.com
- ein Problem ? Besuchen Sie help-instore.com




METAL PROFILE LEFT & RIGHT / 1 SET. % METALI 7 N

MéX15
4 pcs.

METAL BOTTOM SHELF / 1 PCS

/ I
,/ Option =
Adjustable pingo feet h

to adapt the headers height ;i 1 pcs.
4 pcs. & I BACK CONNECTOR

WOODEN UPPER SHELF / 1 PCS

WARNING: DO NOT SQUEEZE
THE SCREWS TOO MUCH




METAL MIDDLE SHELF / 1 PCS

MONTAGE
DETAIL

MONTAGE
DETAIL




LOGO MONTAGE DETAIL

Fixing 2 screws ON THE BACK
Visser au VERSO

2 pcs. 3,5 x9,5 SCREW

\ The logo will be screwed

\
\ to the back wooden header ~-
\ ~

WOODEN HEADER /1 PCS

HEADER PROFILE LEFT & RIGHT / 1 SET.

it
R

Fe=====eee=aeaaa)

NAL

e e e e e e e e e e A




PRINTED SIDE PANNELS / 2 PCS
LABELS /3 PCS

/ e e e e e e e e e e = = =\

STEP 7
Labels to be
glued with
double sided tape

provided.

LABELS TO BE
GLUED ON SHELVES

LABELS % E
q

AN

>
U
i
i
i
i
i
i
\
\
i
i
i
\
d
e |
@ /r
i
/
/ g A
,/ BLACK CLIPS
8 pcs.
[
o) 4
\ | 7

A
0/

PRINTED SIDE PANNELS
STEP 8

DI e g —g— w—p—p—— -

9
BLACK CLIPS




GUARDRAIL /2 SETS.
STOPPER / 2 SETS.

GUARDRAIL

- ~

- ~

~ -
~ ~

7 2pcs.

2 pcs. \
STOPPERS ‘

ST R S S E S S S S S S ===

GUARDRAILS

AVA

L N e ————r ——r———y .

(]

METAL HOOKS / 2 SETS.
WOODEN SHELF / 1 PCS.

METAL HOOKS




Please take off the plastic caps to

insert the connector

AN

v

. f\
™~

FRONT VIEW
CONNECTOR

OPTIONAL CONFIGURATION WITH PODIUM
FACING VIEW

nnnnnnnnnnnnnnnnnn




BACK CONNECTOR \9
The connectors are used to connect the @X

podium with the extension

podium if the podium is not used, the l X o
connector won't be used either. : s O ~
M B n / 0 N
10 N | o e o\
. n \
/ N &j O n / \
\ > A l/ O | o
S o |
1 ) % /
ol n A\ /
I
% ° { N P ,\\\\
\\\\\\
il o

o®

\

: kQ d
o % \ M6X15
RN BACK CONNECTOR

~ _ M6NUL ~

d L -
M6X15 .

BACK CONNECTOR
10 pcs. “ .

16
BACKVIEW PODIUM N o BACKVIEW
/ EXTENSION PODIUM

Na=




Typical Configurations Other Possible Configuration




Typical Configurations




Optional Configuration with Podium




Optional Configuration with Podium




Optional Configuration with Podium




